CREATIVE ENGINEERING
120715

This photo shows an early rack and mount and differs from the current supplied model.

Our rack and pinion conversion kit is designed to replace your old worn out old steering box and give your bus the feel of a modem car.
Several years of development have gone into this kit to make it the safest and best designed conversion in the world.

It has been manufactured to the highest quality for safety and performance. The result is a rack that will give you the most precise steering
you could imagine. You will discover the slightest movement of the steering wheel will give immediate response at the wheels.

After driving a bus with a lot of slack in the old  steering box, care must be taken whilst adjusting fo a system that is extremely precise.

The new steering column exceeds the original factory item in its build quality. Its outer case is manufactured from stainless steel and is
available polished for show or powder coated for an original look. It runs on a needle roller bearing in an acetyl housings so you will find the
new intermnal steering shaft runs as smooth as silk. Your original Bus steering wheel will bolt straight on to the new column as we have
reproduced the factory taper and woodruff key fitment. You will however need to use a separate dash mounted horn button as it is not
possible to run the hom cable inside the new steering column. Creative now offer a new Indicator column switch with a horn facility as well
as tumn, flash and main beam all on one high quality switch. see website for details.

If your bus is lowered, you'll appreciate the added bonus that this system is positioned higher in your chassis than your old box giving you
approx 50mm greater ground clearance.

The kit is a bolt in application requiring only a small amount of timming to the chassis for clearance and five 8mm diameter holes drilled.
No welding is required and installation should only take approximately five o six hours to install.

Please study and understand the included photographic step by step fitting instructions prior to fitting any part.
Although not difficult, we do advise that the installation is only carried out by an experienced automotive engineer.
Credtive Engineering accept no liability for damage caused by incorrect installation, Injury or loss of life.

The use and installation of this steering conversion kit are the responsibility of the end user.

This rack cannot be fitted o buses with chassis that have been modified for a raised steering box. If yours has, the modifications have to be
reversed to exact factory location as our kit locates on the 5 original box mounting holes. Call for advise if your bus has been modified.

If you have any doubts during installation call for fechnical advise.

You should always use protective gloves and eye protection when installing these parts.

g This design is the Intellectual Property of David Palmer / Creative Engineering.. Any attempt fo copy this product will result in immediate legal action

Enford Mead, Gains Cross, Durweston, Blandford, Dorset. Dt11 0QW England tel 01258 863600 fax 01258 863400 E-Mail; palmer@creative-engineering.com WWW. Creative-engineering.com



CREATIVE ENGINEERING

2 Steering Rack clamps

1 Steering Rack

1 Tie rod end

Parts ID Chart

1 Steering Column

1 Steering shaft
[o o o ]

o
/
2

Mé x 20 hex screw 10.9 Mé washer

1 Universal Joints / equal size holes | i /—
0 «)
=B =
1 Bevel Box s
1 Universal Joints / Unequal size holes 1 Mounting Plate /
Fastener ID Chart \

¢ (o

Self tapper

INUNNVNNN VNV VNNVNNVNN

2\ (D

AYAVAYAYAVAVAVAVAVAVAVAVAVAVALNAVAVAV)

INNNNNNNNNNVNNVNVNVUNNN

W

VVVVVVVVVVYVIWYVY

<

M8 x 30 hex screw 10.9 M8 x 40 hex bolt 10.9 M8 x 60 hex bolt 10.9
= [ 5 8
M8 x 40 Caphead bolt 12.9 M8 nyloc M8 PT Locknutt M8 washer
1 L
M10 x 100 hex bolt 10.9
2 1
9 g.
M10 nyloc MT10 spring washer M10 washer
\ 0 x 20 hex screw 10.9 Y pring
- I

Use these 4 holes to secure plate to chassis

4 x M8 x 60 hex bolts

4 x M8 nylocs

4 x M8 washers

NOTE

Due to possible heater tube clearance issues,

atf the group of holes A, choose and drill through
the hole that will give you best clearance. You
only need one bolt at this point, not three.

The spacer strip fits between the main mounting
plate and the crosssnember in your chassis to keep
the mounting plate flat.

Fastener Location Chart

2 x M6 x 20 hex screws
2 x M6 washers

(Use your old column clamp)

Rack is secured to U J and
U J fo bevel box with

2 x M8 x 40 hex bolts

2 x M8 PT lock nuts

4 x M8 washers

Self tappers
secure lower

plate to floor

Inner shaft is secured to U J

and U J fo bevel box with

This hole secure plate fo chassis
1 x M8 x 30 hex screw
1 x M8 nyloc

2 x M8 washers

4 x M8 PT lock nuts
4 x M8 washers

These 4 holes locate rack to chassis
4 x M8 x 40 Cap head bolts

2 x M8 x 40 hex bolts
2 x M8 PT lock nuts
4 x M8 washers

These 4 holes secure plate to bevel box

4 x M10 x 20 hex screws
4 x M10 spring washers

This hole secures plate to bevel box
1 xM10 x 100 hex bolt

1 xM10 nyloc

3 x M10 washer

These 5 holes secure plate to chassis

5 xM10 x 20 hex screws

5 x M10 washers




The mounting plate can now be fitted to your chassis. (Mounting plates may differ slightly from one shown)
It must be fitted onto your chassis on its own before any other parts are attached to it.

Firstly, bolt it to the five original steering box mounting holes using the M10 x 20 hex screws and washers. Only tumn each screw a couple of
threads until all five are in place. Then you can tighten all five up equally.

When it is secured by the five M10 bolts (below in red), diill through the four holes in the mounting plate (marked blue below) and through
your chassis using an 8mm drill bit. Be sure to keep the drill bit vertical and square when you are drilling through your chassis.

Check all drilled holes are ok by fitting the M8 bolts and screws. When you are happy with all mounting points being correct, you can remove
the mounting plate from the chassis and start its build up.

After it has been fitted to the chassis and all holes drilled it can be removed and then built into a complete unit as shown in the next box.

Enford Mead, Gains Cross, Durweston, Blandford, Dorset. Dt11 0QW England tel 01258 863600 fax 01258 863400 E-Mail; palmer@creative-engineering.com WWW. Creative-engineering.com



ITIS VITAL YOU FOLLOW THE FOLLOWING SEQUENCE IN WHICH THESE ITEMS ARE SECURED.

PT lock nut
not nyloc

M8 X40 HEX BOLT (10.9)

M8 WASHERS

= 00 O

M8 PT NUT

Bolt the UJ with the 2 different size splined holes to the bevel box
using one of the four supplied M8 x 40 (10.9 tensile strength) Hex
bolts with a washer at each end and be sure to use the PT lock nut.
Tighten with a torque wrench to 15Ib.ft / 20nm.

The PT locknut is a specialised high strength safety nut but can only
be used once. If you need more please call us.

NEVER USE A BOLT WITH LESS THAN 25mm OF PARALEL SHANK AND
LESS THAN 10.9 TENSILE STRENGTH TO CONNECT THE UJ.

Rack inserted through frame.

M10x20 (10.9)
HEX SCREW ..

M10 SPLIT WASHERS

OO

Slip the entire assembly into position on the mounting plate. Do this
by inserting the end of the rack into the large hole in the leading
edge of the mounting frame. DO NOT SECURE THE RACK JUST ALLOW
IT TO HANG LOOSE UNTIL THE BEVEL BOX IS FULLY SECURED.

Finger tight the bevel box onto the mounting plate using 4 x M10 x 20
(10.9) hex screws, and 4 x spring washer. A. Fully fighten diagonally
with a Torque wrench to 30Ib.ft /40nm. Fit the large M10 x 100 hex
bolt B through the lower mounting hole. Use two washers one af
each end. Secure with a nyloc and just “pinch” tight with two

spanners.

@

PT lock nut
not nyloc

M8 X40 HEX BOLT (10.9)

= 00 O

M8 WASHERS M8 PT NUT

Now bolt the UJ to the rack using another of the supplied M8 x 40
(10.9 tensile strength) Hex bolts with a washer at each end and be
sure to use the PT lock nut.

Tighten with a torque wrench to 15Ib.ft / 20nm.

- i

M8 WASHER

B “ M8 PT NUT

When the bevel box is fully secured you can insert the 4 M8 x 40
(12.9) caphead bolts into the rack and through the mounting plate.
Place the two rectangular lock plates € onto the bolts and follow
with 4 washers and 4 PT locknuts.

Allow the rack to seat itself where it wants to sit.

M8 X40 CAPHEAD
BOLT [1 0.9)

With the bevel box and UJ between the rack and the bevel box fully
fightened, you can finally bolt the rack down tight.

It is vital that the rack is the last item to be secured.

This prevents excessive loading on both the rack and the bevel box by
compressing them together which can cause damage and excessive
wear.

Use a torque wrench set to 15Ib.ft / 20nm.

You can now install the second UJ to the bevel box using another one
of the four supplied M8 x 40 (10.9 tensile strength) Hex bolts with a
washer at each end and be sure to use the PT lock nut. Tighten with a
torque wrench to 15Ib.ft / 20nm.

NEVER USE A BOLT WITH LESS THAN 25mm OF PARALEL SHANK AND
LESS THAN 10.9 TENSILE STRENGTH TO CONNECT THE UJ.

DO NOT USE NYLOC’S WERE WE SPECIFY A TORQUE SETTING.
ONLY PREVAILING TORQUE (PT) NUTS CAN BE USED



You can now secure the completed assembly into your bus.

4 N

\D)

Due to possible heater fube clearance issues, at the group of holes A, choose and drill through the hole that will give you best clearance.
You only need one bolt af this point, not three. The spacer strip fits between the main mounting plate and the crossmember in your chassis
1o keep the mounting plate flat.

Use these 4 holes to secure plate fo chassis
4 x M8 x 60 hex bolts

4 x M8 nylocs

4 x M8 washers

Spacer strip

These 2 holes secure plate to chassis
2 x M8 x 30 hex screws
2 x M8 nylocs

4 x M8 washers

These 5 holes secure plate to chassis

5 xM10 x 20 hex screws
5 x M10 washers

o /

The following sequence is shown out of the Bus for clarity.

_ | A-B=C

B closed e 1\, +2=CENTRE

You now need to find the centre point of fravel of the steering rack. Do this by fully extending the rack to determine A and record this distance.
Next rotaté the steering until full fravel has been reached in the opposite direction. B. Record this distance. Now calculate the mid point which is
A-B=C 2 = the centre point. Record the centre distance.

4 N

a3

e

— TIEROD END

IDLER ARM—

TRACK RODS
TRACK ROD END )

-

In order that when you install your steering wheel it fits paralel to your dashboard, it is vital that your idler arm and front wheels point straight
ahead. DO NOT CONNECT YOUR STEERING RACK TO THE IDLER ARM AT THIS MOMENT.

You must be sure your Idler arm is centred and parallel with the centre line of the bus. Adjust your frack rods until your front wheels point dead
ahead. Be sure you have enough thread within the track rod tubes at both ends to be safe. Lock the track rod ends with the jom nut or pinch
bolt. Checking that your steering rack is still centred, you can now adjust the tie rod end until it drops info your Idler arm. Check there is a safe
amount of thread inside the Tie Rod End. Lock the jom nut against the tie rod end and tighten the tie rod ends nyloc nut. You can now start fo fit
the steering column.




| -~ Steering sh
align with fc

Because of space restrictions between the bevel box and the chassis,
and not wanting to cause maijor chassis modifications, It is necessary
to slot the original steering column hole. As seen above.. The important
consideration is that there must be no interference of the steering
column or the U J on the floor of the cab.

Onlt fim enough material so that the shaft and UJ do not foul the hole.
Your floor should look like this. The plate at the bottom of the new
steering column will cover the slofted hole completely, and your
carpet will cover the plate. (See photo below)

You are now ready to fit the assembled steering system to your chassis.

With the steering assembly bolted to your chassis, you can now fit your
existing dashboard steering column bracket to the new column with
the 2 Mé x 20 hex bolts. Slip the outer column over the inner shaft and
bolt it to the dashboard shelf using the original mount and rubber
donut. Fit your turn switch to the column. Very often these are womn
and need a couple of turns of insulation tape to get a good grip.
Before you fit the fie rod end at the end of the steering rack into the
idler arm on your front beam, Centre the steering rack. Do this by
turning the steering wheel fully one way unfil full fravel is achieved.
Place some tape or a pencil mark af the top dead centre of the
steering wheel. Now tum the wheel full lock the opposite direction.,
Counting the tums of the mark. You can now tumn the wheel back once
more until the mark is in the centre of its fravel. Centre the your idler
arm and front wheels of the bus. Adjust the tie rod end unfil it is in
perfect position to fit the hole in the idler arm. When it is insert it and
fully tighten. This is the most important nut on the system. Be sure its
tight. See safety notes.

The completed installation should look like this.

Check that EVERY nut and bolt in the system is fully tightened and
nothing is loose. Drive with caution until you have become completely
familiar with the feel of your new system. Re check every nut and bolt
after 500 miles.

nofte.
It is usual for the new system to feel tight. After approx 1000 miles it will
have become settled and less fight.



This photo shows an early rack and mount and differs from the current supplied model.

Your finished installation should look like this underneath the bus. Check every fastener is fight and nothing interferes with any other part of

the bus.
READY FOR THE ROAD

The new parts in this kit are always fight when new. You will notice a complete change from your old system. The new parts feel tight and
heavy to start with and require 500 miles to “run in”. They are also only as good as the other components in your system. Be sure that your
steering pin and king and link pins are in good condition, set correctly and greased. Tires should be correctly inflated and most importantly
the fracking set correctly preferably on a modermn laser system. We always set our fracking dead parallel. If your fracking is slightly out your
new steering will not perform at its best.

Re check all fasteners after 100 miles.

SAFETY NOTE- PLEASE READ

It is the restorability of the installer and owner to check sufficient ground clearance is available to prevent damage to the steering and
prevent the possibility of serious injury that could be caused by low vehicles contacting obstructions. CE accept no responsibility for
damage or injury caused by dangerous installations. Low vehicles beware.

Nyloc nuts are ideally a use once lock nut. You should be fine using them twice but no more. If you have 1o use them again replace them
with new ones. This particularly applies to the most important bolt in the system. That is the nyloc on the tie rod end. If this ever came loose
you would loose your steering. NEVER USE THE NUT MORE THAN TWICE. Ideally use Loctite if used twice. Replacement nuts are available
from us or any good fastener outlet. All nuts and bolts are METRIC. The nyloc on the tie rod is a METRIC FINE pitch. All others are either
standard pitch M8 or M10. Refer to the Fastener ID chart for spares.

MAINTENANCE

Your new rack and bevel box have been manufactured to the very highest standard. Both these major components should give years of
frouble free use. They are both sealed for life and require no maintenance. Do not attempt to open, service or repair any of the
components. Failure to comply to these terms will void your warranty and will result in high replacement parts costs.

Your new steering column is fitted with a needle roller bearing at the top. This will need greasing once a year.

The rubber gaitor should be checked every year for damage. If its split it will fail an MOT test and can cause rust to the rack bar and rack
damage. There is no other maintenance required on the system.

NOTE

If your bus is fitted with a CSP Master Cylinder adaptor kit you may experience clearance issues with the brake switch terminals foul
on the rubber gaitor on the new rack. This can be easily rectified by bending the two switch terminals gently back as in photo.

WARRANTY

Creative Engineering guarantee the supplied parts against defects for 12 months. Any part found to be faulty must be retumned to Creative
Engineering before a repair or replacement part can be supplied. Creative Engineering reserve the right to repair or replace any ifem
found faulty, Damage caused by incorrect installation or abusive use, (ie bus lowered so much that rack hits road) is not covered by the
warranty.



Chassis trim template

aull )nD




I
I
:—
CREATIVE ENGINEERING

CE HORN BUTTON/ INDICATOR / MAIN BEAM & FLASHER SWITCH

Since the intfroduction of our Rack and Pinion Steering Kits, we have been working on achieving a suitable hom button as the original horn button cannot be used. We, like many of our customers, did not want a
visible non original style switch drilled into the dashboard. We decided the answer was to utilise a multi function modern indicator switch that had an integral horn. The frick was to instal it in a fraditional style housing
that would not look out of place on the Split screen column. The switch we have chosen incorporates a Main Beam and Dipped Headlight, Main beam Flash, Leftf and Right turn, and most importantly, the much
needed hom !

The switch is of a much higher quality than the repro Split Bus switches that are available and its multi functions makes driving easier and safer. Although not a copy of the original switch, it is simple in design and
looks in keeping when mounted on your Splits Steering column. We have machined a new billet Aluminium cover that gives an “authentic feel” to the unit. You can order your switch cover in either Polished
Aluminium for a Custom Show look or in Satin Black to look more original. These two finishes match the two finishes on our new Steering Columns that are supplied with our Split Bus Rack & Pinnion Steering Kit.
Supplied with a wiring diagram to allow quick and easy connection to your existing loom.

Kit Includes ;
Indicator stalk, clamp and fixing screws

Alloy Cover. Polished or Satin Black

Fitting Instructions with wiring loom.

Horn Indicator Switch clamp and Polished housing.

Installed assembly.

CE Horn / Indicator Switch  Satin Black £95 inc vat
CE Hom / Indicator Switch Polished Alloy £95 inc vat
Choose from Polished Alloy or Satin Black When bought with our Steering Rack Kit £75 inc vat

Enford Mead, Gains Cross, Durweston, Blandford, Dorset. Df11 0QW England fel 01258 863600 fax 01258 863400 E-Mail; palmer@creative-engineering.com WWW. Creative-engineering.com



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9

